



2644

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		858366T 2	PLATE	1		
2	54	858755	CLIP, (1.00)	1		
3	89	817109A 2	SOLENOID ASSEMBLY, (#10-32 /	1		
4	25	822179	GROMMET	2		
5	10	821291 25	SCREW, (M6 x 25)	5		
6	23	818968	BUSHING	2		
7		882751A 1	RELAY ASSEMBLY	3		
8		828102	BRACKET	3		
9	23	818968	BUSHING	3		
10	25	818967	GROMMET	3		
11	54	828991	CLIP	1		
12	10	821291 10	SCREW, (M6 x 10)	2		
13	11	45076	NUT, (#10-32)	2		
14	11	813938	CAPNUT, (#10-32)	2		
15	84	88439A46	BATTERY CABLE, Positive	1		
16	84	882829A 1	CABLE ASSEMBLY, Starter	1		
17	13	53166	LOCKWASHER, (.312)	2		
18	11	68292	NUT, (.312-18)	2		
19	84	819514A22	TRIM HARNESS	1		
20		88555806S	PCM	1	(200) SN# 1B226999 & Below	
20		88555835T	PCM	1	(200) SN# 1B227000 & Up	
20		88555808T	PCM	1	(225) SN# 1B226999 & Below	
20		88555836T	PCM	1	(225) SN# 1B227000 & Up	
21	10	821300 25	SCREW, (M6 x 25)	3		
22	12	65567	WASHER, (.265 x .750 x .048)	3		
23	25	834985	GROMMET	3		
24	23	856954	BUSHING	3		
25	54	891520001	CLIP	1		
26	10	821291 14	SCREW, (M6 x 14)	1		
27	54	816311T	CABLE TIE, (8.00 Inches)	AR		
28	10	821300 12	SCREW, (M6 x 12)	3		
29	10	818934 20	SCREW, (M8 x 20)	1		
30	84	88439A26	BATTERY CABLE, Negative	1		
31	84	878231A 6	HARNESS ASSEMBLY, Fuse (100	1		